FILM-TECH

THE INFORMATION CONTAINED IN THIS ADOBE ACROBAT PDF
FILE IS PROVIDED AT YOUR OWN RISK AND GOOD JUDGMENT.

THESE MANUALS ARE DESIGNED TO FACILITATE THE
EXCHANGE OF INFORMATION RELATED TO CINEMA
PROJECTION AND FILM HANDLING, WITH NO WARRANTIES NOR
OBLIGATIONS FROM THE AUTHORS, FOR QUALIFIED FIELD
SERVICE ENGINEERS.

IF YOU ARE NOT A QUALIFIED TECHNICIAN, PLEASE MAKE NO
ADJUSTMENTS TO ANYTHING YOU MAY READ ABOUT IN THESE
ADOBE MANUAL DOWNLOADS.

WWW.FILM-TECH.COM



http://www.film-tech.com/

PARTS CATALOG

AUTOLOAD®
FILMOSOUND®16mm PROJECTOR

(AUTOMATIC THREADING)

MODELS
1585C/CH 1590C/Cs
1585CH/ CHS 1592C/CS
1585ML/MLS 1592CH/ CHS

1978 Bell & Howell Company
A1l Rights reserved

BELLe HOWELL

INTERNATIONAL SERVICE DEPT.

PART NO. 7L440L4-001 ' MAY 1978



Replacement Parts

The following pages illustrate and list, by part
number and description, all replacement parts for
the Bell & Howell Company "C" series Automatic
Threading Filmosound Projectors, Models 1585, 1590
and 1592. These projectors are physically and me-
chanically similar in design except that the 1585
models do not include the mechanism cover assembly
(item 11, Figure 1) and only the 1592 models are
equipped with the "remote" and 'still" picture con-
trol features.

The suffix letter "S" (1585CS, 1592CS, etc.)simply
indicates that the basic projector model is equipped
with a front speaker cover assembly (Figure 15)
instead of the standard front cover assembly (item 1,
Figure 1). The suffix letter'"H" (1585CH, 1592CH, etc.)
indicates that the basic projector model is designed
for 50/60Hz operation rather than for 60Hz operation
only. In all other respects, the CS, CH and CHS
models are identical to the basic C models.

Replacement parts which are peculiar to specific
projector models are identified by code letters in
the '"Usable on Code" column. These code letters
and the models to which they apply are listed in
the following table. If the "Usable on Code" column
is blank, the listed part is applicable to all projec-
tor models.

MODELS CODE
1585C, 1585CS . . . . ... A
1585CH, 1585CHS . . . .. B
1585ML, 1585MLS .... C
1590C, 1590CS . ..... D
1592C, 1592CS ... ... E
1592CH, 1592CHS . . . . . F

AVAILABLE ACCESSORIES

Remote Control (1592 Only) .. .... P/N 014128
400 Foot Take-Up Reel . . ....... P/N 014570



FIG. &
INDEX

NO.

1-1
-1
~-1A
-1B
-1C
-1D
-1E
-1F
-1G
-2
-3
-4
-5
-5
-5A
-6
-6A
-1
-8

-9
~0A
-98
-9C
-9D
-85
-S¥
-9G
-9G
-GH
-85
- -9K
-10
-10
-10
- -11
-12
-13
-13
- -13A
~-13B
-13C
-13D
s -13E
-13E
-13F
-13G

-15
-15
-16
-16
-17
-18
-18
e -19

NOTE A:

DESCRI

PTION

L’S.’%BLE

COVERS AND LAMPHOUSE

SPEAKER/COVER ASSEMBLY, Front (see NOTE A)
COVER ASSEMBLY, Front (see NOTE A)
. LABEL, Instruction {adhesive backed)

..............

PART

NO. 1 2 3 456 17
016507
016527
707118
765460 RIVET, Semi-tubular
45083 LATCH, Cover release
49283 SPRING, Cover latch, front
49232 SPRING, Cover latch, rear
49284 PLATE, Stiffener

No Number
48058
49638
708629
48062
48191
46524
708246
49275
48055
49638
016221
01'"‘?.0
70741

5N59
cilos

45063
47203
603262
707183
016534
016544
26128

30808
016371
016356
1933
8180
707031
766693
016815
077145
44173
No Number
767077
707114
707115
707229
707231
015509
44461
44440
871:9

Tht s

.....................

COVER, Front (replace complete cover assembly). . . ...

NAMEPLATE, Front cover (for P/N 016527 only)
SCREW, Hex washer head, 6-32 by 1/2 inch

BRACKET, Line cord retainer
PLATE, Control panel cover
PLATE, Control panel cover
IA,‘%LL UL listing (adhesive backed)

, UL listing (adhesive backed) ... ... ... ... ....
SCREW, Hex washer head, 6-32by 3/4inch .. ..........
SU— EW,Spectal, vo v v eina . oo oo n i ool n oo
COVERL BBAE™ 4o mnuss 6 sgosd o« « =+ o oo v n e e
SCREW, Hex wast , 6-321 1;3 1/2inch .. ... .o ...
COVER AND HANI S TOP e o e e
COVER AND HANI i._-Y, TOP .« oe e e e e
SCREW, Hex washer head, tapping, 8-18 .. ..........
HANDLE, Carrying ... .. ... i ii it

BR

FUSE
FUS

LA

ACKET, Cover mounting
, 9 amp slo-blo
~—i OLDER

BEL, Fu se (:ui{u,s?ve backed)

';TY TOp.....; .................

............

ffix lette r "8

I\A'\f-. PLA"

MEPLATE ;
NAMEPLAT E,

LAMIHOUSE ASSEMBLY
LAMPHOUSE ASSEMBLY

SCREW, Pan head tapping, 4-24 by 3/16 inch

'\;’AQ"FF{ LO(P\
LATCH, Lamphouse
SC*’EW Paﬂ he«d ta
BH: xCKET AND HIN
BRACKET AND hL‘-

KNOB, Still/Run

BRACKET AND HINGE (Replace item 1-13E)

E Handle (adhesive backed)
Handle (adhesive
Handle (adhesive backed)
SCREW, Hex washer head, 6-32 by 1/4 inch

SCREW, Hex washer head, 6-32 by 5/16 inch

e backed)

..........................

DEFLECTOR, AT 5 o 8 5w 5.5 5 e v v e mnneseens

LABEL, Switch positir

n (adhesive backed)
LABEL, Swilch position (adhesive backed)

LABEL, Lamp type {adhesive backed)
LABEL, Lamp type (adhesive backed)

COVER ASSEMBLY, Exciter lamp (see Figure 9 for detail parts)

LABEL, Speed change warning (adhesive backed}. . ... .. ..

LABE L’ 50 'E, 0Hz
LABEL, Ca

ition (ac

\e

indicates that the b

asic projector model is equ

Front Speaker/Cover Assembly P/N 016307
"8 suffix use Front Cover Assembly P/N 016527,

{zdhesive backed). .
sive bac}\ed)

ipped with

LMlb
FPER ON
ASSY CODE
1
1
1
4
2
1
1
1
NP
1
4
1
1 ADE
1 BCF
1
4
3
1
2
1 AEBEDEF
1 C
4 ABDEF
1
2
2 C
2 C
1 C
1 ABDEF
1 C
2
2
2
1 ABC
1 D
1 EF
2
1
1 ABCD
1 EF
b
2
2
3
1 ABCD
1 EF
1 EF
1
1 EF
1 ABCEF
1 D
1 ABCEF
1 D
1
1 ADEF
1 BC
1

(Figure 13). All models without the



1592~

1590,

Fi LMOSCIJND®P ROJECTCRS

M30ELS 1685,

Figure 1. Covers and Lamphouse

3-4



FIG. & UNITS USABLE

INDEX PART ' DESCRIPTION PER ON
NO. NO. 1 23 4567 ASSY CODE

END CAPS AND LAMP PARTS

2-1 36769 SETSCREW, Fluted socket cup pt, 8-32by 1/4 inch. . .. ... 1

-2 098017 KNOB ASSEIVIBLY Tilt . o e e e e e e e e 1

-3 496317 SCREW, Hex washer head, 6-32by 3/4inch ........... 4

-3A 47974 SPACER, Sleeve . . . . . ittt i et 4

-4 49637 SCREW, 'Hex washer head, 6-32 by 3/4 inch. . .......... 4

-5 709218 NUT, Speed . ... vt ittt e i et e v 12

-6 016610 END CAP ASSEMBLY, Front ............... ... 1

-6A 45102 . NUT, TInRermann . . . .. v v v v et oot v v va e e s e e 4

-6B 707747 . SPEAKER,8o0ohm . ........coiinne.n 1

-8C 48053 . ENDCAP, Front. ... .. i 1

-1 016619 END CAP ASSEMBLY Rear . ... ... i 1 ABCD
-1 016609 END CAP ASSEMBLY, Rear . . . .... .. ... . 1 EF
-7A 30809 . SCREW, Hex washer head, 6-32 by 3/8 inch. ......... 4 ABCD
-18 44226 . CLA\AP CapaCitor . . v v v vt it et e e e 1 ABCD
-1C 45892 . CAPACI’IOR Starting .. ... .o v i e 1 ABCD
-1D 44298 . RIVET, Semi—tubular, 0.146 inch diameter .......... 2

_E 82946 . WASHER, FIAt . vt v s eeeeeeaeeneaeneenns 2

-1F 445817 . RECEPTACLE .......... e e e e e e e e e 1

-1G 48066 . COVER, Receptacle cpening (adhesive backed) . .. ... .. 1 ABCD
-1G 48065 . NAMEPLATE Receptacle (adhesive backed) . . ....... 1 EF
-TH 45992 END CAP, Rear ............................ 1

-8 19010 NUT Hex lockmg ............................ 1

-9 438178 JACK Auxiliary speaker (less wires). ........... ... 1

-10 25368 WASHERInsulatm«.....................,....; 1

-11 707716 KNOB, Mainswiteh & .. ..o e 1

-11A 703040 LEVER, SUL/BE,» = theor o 57 5. wn mpis i - « » - = - 1

-12 47431 LAMP, Pr ojection (Type EKSor EMM). ... ........... 1 ABCEF
-12 44223 LAMP Projection (Type BAB) . .. .o v v o 1 D

-13 30808 SCREW Hex washer head, 6-32by 5/16dnch . ... ... .. .. 2

-14 707075 SHIELD TAME wi - b B rars @ @ @ o s & @R G E L -« e e e - 1

-15 014575 LAL\'IPHOLDER ASSEMBLY ... i it it e e 1 ABCEF
-15 016651 LAMPHOLDER ASSEMBLY . ... .. oo 1 D

-16 707116 LABEL, Still/Run (adhesive backed). . ... .. ....... ... 1 . EF



-

,/f/,/fm////. \

'
vy N
& o
O
— —
)

o -
O
O M
[S ANV
a —

@, -
Zwn
= Ne o}
Qwn
U —
Sn
hrpd
—_—

a
lls)
=

Figure 2. End Caps and Lens Parts

5-6



FIG. & ' o UNITS USABLE
INDEX PART DESCRIPTION PER ON.
NO, NO. 1 234567 ASSY  CODE

TRANSFORMERS, MOTOR AND BLOWER

3-1 19327 NUT, Plain hex, 6-32 . . . ... ... . ... ... ........... 2
-2 45598 SCREW, Slotted round head, 6-32 by 1-7/8 inch . ........ 2 ABE
-2 45675 SCREW, Slotted round head, 6-32 by 2-1/8 inch ......... 2 CF
-3 700735 LOCKWASHER, External tooth, No. 6 ... ............. 2
-3A 44492 SPACER, Sleeve . .. .. ... ... ... 2 CF
-4 016580 TRANSFORMER ASSEMBLY, Power . ............... 1
-5 19037 NUT, Hex Sems, 8-32 . ... .................... , 2
-6 46484 SCREW, Slotted round head, 8-32 by 2-1/4 inch . ........ 2 ABE
-6 456176 SCREW, Slotted round head, 8-32 by 2-1/2 inch . ........ 2 CF
-7 707746 BRACKET, Power transformer, LH. ... ............. 1
-8 © 707745 BRACKET, Power transformer, RH, ... ............. 1
-8A 707470 BRACE, Support . . [, . ool co . oo 1
-9 30815 SCREW, Pan washer head, 8-32 by 3/8inch............ 2 ABCEF
-9A 30817 SCREW, Hex washer head, 8-32 by 1/2inch . ........... o ABCEF
-10 016579 TRANSFORMER ASSEMBLY, Lamp . .. .............. 1 BAE
-10 016625 TRANSFORMER ASSEMBLY, Lamp .. .. ... .......... 1 CF
-10A 19037 . NUT, HexSema, 8=33 . pir. o ohharo oot L ... 2
-10B 46484 . SCREW, Slotted round head, 8-32 by 2-1/4 inch .. ... .. 2 ABE
-10B 45676 . SCREW, Slotted round head, 8~32 by 2-1/2 inch . ... .. 2 CF
-10C 44332 . BRACKET, Lamp transformer, LH, .............. 1
-10D 44333 . BRACKET, Lamp transformer, RH. .............. 1
-10E No Number . TRANSFORMER, Lamp ... .........ov ... NP
-11 072548 CLAMP AND SLEEVE ASSEMBLY, Leadwire. .......... 2
-13 30815 SCREW, Pan washer head, 8-32by 3/8inch............ 4 D
-14 016621 TRANSFORMER ASSEMBLY, Power . . ... ........... 1 D
-14A 24831 . RIVET, Semi-tubular . ........................ 4 D
-14B 600970 - VeASERRE BHALTL cre s oiehe L s 4 D
-14C 44332 - BRACKET, Power transformer, LH. . ............. 1 D
-14D 44333 . BRACKET, Power transformer, RH. . ............. 1 D
-14E No Number . TRANSFORMER, Power (replace assembly item -14) NP D
-15 30822 SCREW, Hex washer head, 10-32 by 7/16 inch ..., ... .. . 4
-16 30809 SCREW, Hex washer head, 6-32by 3/8inch............ 4
-17 30810 SCREW, Hex washer head, 6-32by 1/2inch ... ......... 3
-18 072848 CLAMP AND SLEEVE, Leadwire retaining ............ 1
-19 44377 HOUSING, Blower fan . ......................... 1
-20 80408 SETSCREW, Fluted socket flat pt, 6-32.by 3/16 inch . . .. .. 2
-21 014538 FAN AND HUB ASSEMBLY, Blower . .. .............. 1
-22 44376 COVER, Fanhousing .. ......................... 1
-23 44459 BELT, Drive &z dir g c i e s £ e » v v v e e o o e s 1
-24 48610 STRAIN RELIEF, Linecord .. .................... ] 1
-25 016608 CORD ASSEMBLY, Line . . . ... ..o i v vi e i ABDEF
-25 016434 CORD ASSEMBLY, Line . . . ... .. .uvvi ... 1 C
-26 80408 SETSCREW, Fluted socket flat pt, 7-32 by 3/16 inch . .. ... 2
=27 44433 or PULLEY, Motor (plain anodize) (see NOTE A) .. ........ 1 ADE
-27 44457 or PULLEY, Motor (black anodize) (NOTE A) .. .......... 1 ADE
=27 44458 PULLEY, Motor (red anodize) (NOTE A) .. ............ 1 ADE
=217 44489 or PULLEY, Motor (NOTE A) . .. ... ..o ii i, 1 BCF
-27 708470 PULLEY, Motor (NOTE A) ... ... ... . . .., . 1 BCF
-28 31265 or CLAMP, Motor . . . . ... .. . e, 2
-28 41323 CLAMP, Motor . . . ... . .. i, s
-29 016582 BRACKET ASSEMBLY, Motor clamp . ...,............ 1 ADE
-29 016447 BRACKET ASSEMBLY, Motor clamp . ... ............ ! BCF
-294A 015921 FUSE AND SLEEVE ASSEMBLY . ... ... ... ... ..., i

~

-30 44356 BRACKET, Motor mounting ., .. ...................



UNITS

FIG. & USABLE

INDEX PART DESCRIPTION PER ON
NO. NO. 1 23 456 7 ° ASSY CODE

TRANSFORMERS, MOTOR AND BLOWER (CONT'D)

3-31 016607 or MOTOR AND LUG ASSEMBLY,60Hz ................ 1 ADE
-31 016495 MOTOR AND LUG ASSEMBLY,60Hz ................ 1 ADE
-31 016607 MOTOR AND LUG ASSEMBLY, 50/60Hz . ............. 1
-32 308638 FUSE, Slo-blo, 3/4amp . ..« . v v v vt in e e e i e e 1
-33 30809 SCREW Hex “asher head, 6-32 by 3/8 mch ............ 2 EF
-34 014573 SW’ITCH AND BRACKET ASSEMBLY Apnimation ........ 1 EF
-34A 44536 RIVET, Tubular .............. ... 2 EF
-34B 88672 SWITCH, Animation . . ... ... ... ... ... ..., 1 EF
-34C No Number BRACKET, Switch (replace complete switch assembly) . . NP EF
-35 015664 SWITCH AND BRACKET ASSEMBLY, Rotary . . .. ....... 1 EF
-35A 44467 NUT, Hex 1oCKINg . . . v v vt i it e it it e e ee s 1 EF
-35B 600736 LOCKWASHER, Internaltooth . ... ... ............ 1 EF
-35C 48625 SWITCH, Rotary . ... ... ittt iie i ee e 1 EF
-35D No Number BRACKET ASSEMBLY . . . .. .. . it ittt et iiennn NP EF¥
-36 44467 NUT, HexlocKing ... ... . .ttt eanennn. 1 ABCD
=37 600736 " LOCKWASHER, Internaltooth . .................... 1 ABCD
-39 49945 SWITCH, Rotary . ... ... it i it i i 1 AB .
-39 015051 SWITCH ASSEMBLY, Rotary . . . .. ................. 1 C
-38 45695 SWITCH, Rotary . .. ..o i v it i e it e e e e e e e i e e 1 D
-40 42392 SCREW, Slotied pan head, 6-32by 1/4inch ............ 1 ABD
-41 44588 FUSEHOLDER ... ... it ittt i e it ieann 1 ABD
-42 36763 SETSCREW, [ d socket cup pt, 6 32by 1/8inch. ... ... 2 EF
- 13 36533 COLLAR, Solenoidrod . .. . ....... .. .. ....... 2 EF
-44 45575 SCREW, Binding head, 6-32by 7/16inch. ... .......... 3 EF
~45 33285 WASHEPR, Spacer . .. u vt i i v i iniir e iaen s 3 EF
- 31489 BUSHING, Rubber . . ... ... . . it 3 EF
-47 077144 SOLENOID ASSE'NFBLY, Complete . ................. 1 EF
-47A 700103 . SCREW, Birding head, 10-32by 1/4inch. ... .......... 2 EF
-47B 44328 PLATE, Solenoid mounting . ... ............. .... 1 EF

NOTE A: If motor pulley (item -27) must be replaced, be sure to replace with a pulley of

identical color (plain, black or red).



Fli LMOSOUND®P ROJECTORS

MODELS 1585, 1590, 1592

14

I9MOTg PUE J0I0 ‘sIawicjsuel] 'f «Indig

1651 N9ISIC

<lE—y

7-8



FIG, & UNITS USABLE

INDEX PART DESCRIPTION PER ON
NO. NO. 1 2 3 4 567 ASSY CODE

GEARS, REEL ARMS AND SOUNDHEAD

4-1 763771 RING, Retaining, external, 0.250 inchID . .. ... ... ...... 4
-2 014947 GEAR AND BEARING ASSEMBLY . .................. 1
-3 34861 WASHER, Flat . ... . . . e AR
-4 44370 GEAR, Spur . . . . . . 2
-5. 31029 WASHER, Flat . . . ... . e e, 2
-6 30211 RING, Retaining, grip-type . . . . .. ... o i i 1
-7 39092 WASHER, Spring tension, bowed ... ................. 1
-8 45581 WASHER, Thrust . ... ... ... e, 1
-9 44371 GEAR, Spur . . . e e 1
-10 47137 WASHER, Friction .. ... ... ... ... .. ... .. 1
-11 014527 IDLER ASSEMBLY, Armand gear . .. ............... 1
-11A 765711 RING, Retzining, external, 0.250 inchID . ........... 1
-11B 44370 GEAR, Spur . . .. e 1
-11C 014526 ARM ASSEMBLY, Idler .. ... ... ... ... .. ..., 1
-12 44312 KEY, Gearretaining . . . .. ... ... . . . . 1
-13 44317 WASHER, Flat . .. ... ... . i 1
-14 015919 CLUTCH ASSEMBLY, Rewind ., ... ... .............. 1
-15 765771 RING, Retaining, externzl, 0.250 inchID ... ........... 1
-16 016394 BEARING ASSEMBLY, Rewind clutch . . .. .. ... ....... 1
-17 707112 GEAR, Clutch . ... . . . . i e 1
-18 707110 GEAR, Rewind . .. ....... e 1
-19 44312 KEY, Gear retaining . . .. .. . . v o i 1
-21 36083 KING, Retaining, external, 0.250 inchID . ... ... .. ..... 1
-22 1953 WASHER, Flat . ... .. e 1
-23 443172 GEAR, Idler . ... ... . . . .. e 1
-24 44537 SPRING, Torsion . ... ... ... .. .. 1
-25 (14530 LEVER AND GEAR ASSEMBLY, Rewind . ... .......... 1
-25A 36083 RING, Retaining external, 0.250 inchID ... ... ....... 2
-25B 31017 WASBER, Flat . ... ... . . ... .. 1
-23C 44373 GEAR, Spur .. ... .. .. .. e 2
-25D 014529 LEVER ASSEMBLY, Rewind . ................... 1
-26 30809 SCREW, Hex washer head, 6-32by 3/8inch . ........... 6
-27 44312 DISC,Reelarm ........................ e 2
-28 vid948 REEL ARM ASSEMBLY, Front (see Figure 7 for detail parts). 1
-29 01€263 REEL ARM ASSEMBLY, Rear (see Figure 8 for detail parts) . 1
-30 016585 BUTTON ASSEMBLY, Reel armlock ... .............. 2
-31 44507 SPRING, Lockbutton ... .. ... ... ... 2
-32 765771 RING, Retaining. external, 0.250 inchID .. .. .. ... ...... 1
-33 45581 WASHER, Flat . . .. .. e e 1
-34 44512 WASHER, Bowed .. ... ... ... . i 1
-35 31592 FLYWHEEL . .................. e 1
-36 31491 SCREW. Binding head, 8-32by 1/2inch .. ... .......... 3
=31 31243 WASHER, Flat .. ... ... o e e 3
-38 39787 CLAMP, Leadwire . .. .. vt it i iiee e 1
-39 42453 SLEEVE, Insulating. . . ... ... ... . .., 1
-40 016586 SOUNDHEAD ASSEMBLY (See Figure 9 for parts) ... ..... 1
-41 48630 DECAL, No. 2 (adhesive backed) . . ......... ... ....... 1



F 1LMOSOUNDEPROJE CTORS
MODELS 1585, 15390, 1592

Figure 4. Gears, Reel Arms and Soundhead



FiG. & UNITS  USABLE

INDEX PART DESCRIPTION PER ON

NO, NO. 1 2 3 4 56 17 ASSY CODE

RUN-STILL LINKAGE AND MECHANI]SM ASSEMBLY

5-1 36763 SETSCREW, Fluted socket cup pt, 6-32 by 1/8inch . ... ... 2 EF
-2 36533 COLLAR . . .. e e e e e 2 EF
-3 48176 SPRING ............. e e e e e e e e e e e e e e e e 1 EF
-4 44516 ROD, Still-Run . . . ..., ... ... ... . 1 EF
-5 36763 SETSCREW, Fluted socket cup pt, 6-32 by 1/8 inch .. ... .. 1 EF
-6 36533 COLLAR . . o e e e e e 1 EF
-1 44395 SPRING . . . e e e e e e e e e 1 EF
-8 44515 ROD, Fireshutter . ... ... ... .. . ... ... ... 1 EF
-9 709040 LEVER, Still’Run (see item 2-11A). . . . o+ v oo v oo .. 1 REF
-12 44424 SCREW, Shoulder. .. ... ... ... .. ... ... . . ... 2 EF
-13 014539 LINK ASSEMBLY, Sliding . ... .. ... . ..., 1 EF
-14 44427 SPACER. . . . o 2 EF
-15 44429 SCREW, Pivot . . . . .. e 1 EF
-16 765449 RING, Retaining, external, 0.188inchID . ... ... .. ... .. 1 EF
-17 700710 WASHER, Flat. . . .. ... .. ... .. . ... 1 EF
-18 014547 LINK ASSEMBLY, Pivoting . ... ... ... ... ... ....... 1 EF
-19 44430 SPACER . . . . . e 1 EF
-20 44514 SPRING, TOrSion . ... ... iii i 1 EF
-21 700710 WASHER, Flat. . ... ... ... ... .. .. ... ... . ... ... 1 EF
-22 31245 RING, Retaining, external, 0.187inchID . ............. 2
-23 44526 SPRING, Torsion . . . ... ... ... i 1
-24 44294 STUD, Shoulder . . . . . . .. . e i e 2
-25 014579 BRACKET ASSEMBLY, Belt shifter . ... ... .......... 1
-26° 47408 SPACER. . . .. . 2
=27 44297 SCREW Special. .. ........ ... ... . ... ..., 4
-28 44348 BRACKET, Idler gear adjustment . . . . . ... ........... 1
-29 No Number MECHANISM ASSEMBLY, Complete (see Figures 10 - 13 for NP

detail parts)



®
F1IMOSOUNDTPEDIE CT GRS
MOGLLS 15€5 1560, 1iv2

Figure 5. Run-Still Linkage and
Mechanism Assembly

11-12



FIG. & UNITS USABLE
INDEX PART DESCRIPTION PER ON
NO, NO. 1 23 45 6 17 ASSY CODE
MAINPLATE AND BASE COMPONENTS
6-1 708237 PLUG, Hole ... . . i 1
-2 707276 LABEL, Model No. .. ............... ........ 1
-3 708200 LABEL, Threading diagram (adhesive backed) ....... 1
-4 49986 SCREW, Lever StOp v v v v v v vt vt oo oo e o e e 1 EF
-5 709215 STOP AND PIN, LeVer . . ... ... «cocuuunenn-. 1 EF
-7 44440 SHAFT, Adapter .. ... ..ot o 1
-8 44435 ROLLER, Filmguide ... ... ... ... ... e e 1
-9 44364 SCREW, Pan head, 6-32 .. ....... ... ... ... 1
-10 014596 FILM GUIDE ASSEMBLY, Sliding . . ... ........... 1
-10A 765449 RING, Retaining, external, 0.188 inch .. ......... 2
-10B 44339 ADAPTER, Filmguide . . ........... ... .... 1
-10C 44437 ROLLER, Filmguide ... ... ... ..o 2
-10D 014595 BRACKET ASSEMBLY, Filmguide . . . ... ... .. .. 1
-11 48067 NAMEPLATE, "Tone. Volume' (adhesive backed). . .. .. 1
~12 No Number NAMEPLATE, "Model/Serial” (adhesive backed). ... .. NP
-13 46524 LABEL, U.L. (adhesive backed) . .. .............. 1
-14 87129 LABEL, Caution (adhesive backed) .. ............. 1
-15 766395 SCREW, Hex washer head, 6-32 by 5/16 inch ., ... .. .. 5
-16 48069 COVER, Amplifier assembly . ... ... ............ 1
-17 30808 SCREW, Hex washer head, 6-32 by 5/16 inch . ....... : 2
-18 016590 EDGE CONNECTOR ASSEMBLY .. .............. 1
19 30811 SCREW, Hex washer head, 6-32 by 5/8 inch . .. ... ... 2
~Z0 016530 AMPLIFIER ASSEMBLY . .. . o . o it e e e e i e e e 1
-21 47974 SPACER, SIEEVE . . . .ottt it e 2
22 766395 SCREW, Hex washer head, 6-32 by 5/16 inch ........ 2
o 48078 COVER, Volume, Tone control ... ..i .. .o 0 . 1
~24 766395 SCREW, Hex wasiier head, 6-32 by 5/16 inch ........ 4
-25 016613 VOLUME AND TONE CONTROL ASSEMBLY ........ 1
-25 48074 KNOB, Control . ....... ... ...y 2 -
258 48075 TRIMPLATE, Volume knob (adhesive backed) ... ... 1
25C 43076 TRIMPLATE, Tone knob (adhesive backed) . . ... ... 1
-25D 48077 BRACKET, COrisOl oo e e e e e 1
-25E 48088 COT\TROL Volume, 50K . ... ... oo 1
~25F 48089 CONTROL, Tone, 250K e e e e 1
-26 34889 SCREW Bmdmg head, 1/4-28 by 3’8 inch .. ... .. ... 1
~27 8179 LOCKWASHER Qg‘ung 1/4inch. ... .. ... ... ... ... .. 1
-28 34766 BAR, Tilt . . . .. oo L. 1
-29 31561 FOOT Rubber (cement in place). . ... .. ... ... . ... 1
-30 3051w C‘?FW Hex washer head, 8-32by 5 8inch .. ..... .. 4
«31 44532 FOOT, Rubber. . . . ..ot e L 4
-32 44462 WASHER Flat. . . . o o e e e e e e 4
-33 300797 SCREW, Lock speed change . .......... .. ... ... 1
34 30810 * SCREW, Hex washer head. 6-32 by 1/2 inch . . .. .. ... 4
-35 015512 MAINPLATE ASSEMBLY . . ... ... ... 1
-36 215503 BASE ASSEMBLY, Complete . . . .. ... ... ....... ... 1
-37 30809 . SCREW, Hex washer head, 6-32 by 3/8 inch . . ... .. 1
-38 48070 ADAPTER, Filtgearrack................... 1
-39 48071 GEARRACK . . . o i ittt et e e e e e e e 1
-40 21736 RING, Retaining, 0.207 inchID . ... ... ......... 1
-41 48073 GEARSHAFT, Tilt . .. ..o iv v iiin e o 1
-42 34822 WASHER, Spring tension . ... ... ............. 1
-43 44533 PIN, SPTING o vt v v i iia i e e o 1
-44 48072 WORMGEAR, Tilt . . .. ..o e 1
-45 708214 BASE, Projector ... .. ..o eee et 1



F ILMUSOUND®PROJE CTORS

MODELS 1585, 1590, 1592

k\ \\\ e ///
) SN //«
N S
22—
(W RES

4

—13

Figure 6. Mainplate and Base Components

13-14



FIG. & UNITS USABLE
INDEX PART DESCRIPTION : PER ON
NO. NO. . 1 23 45617 ASSY CODE

FRONT REEL ARM ASSEMBLY

- 014948 REEL ARM ASSEMBLY, Front .................... REF
-1 30879 . SCREW, Hex washer head, special ................ 2
-2 49696 . COVER, Frontreelarm ....................... 1
-3 34859 . WASHER, Shim .. ........... .. ..uuuiiiuu.. .. AR
-4 31247 . SCREW, Special ... ........ ... ... ..... 1
-5 No Number . SPINDLE ASSEMBLY, Feed. ... ................. NP
-5A 36769 . . SETSCREW, Fluted socket cup pt, 8-32 by 1/4 inch . .. 2
-5B 708498 . . GEAR, Face lower ........................ 1
-5C 31359 .« WASHER, Flat..................... e 1
-5D 016952 . . SPINDLE ASSEMBLY, Feed ., . . ... ... ....0.oo... 1
-1 31038 . RING, Retaining, external, 0.156 inchID ............ 1
-8 36764 . SETSCREW, Fluted socket cup pt, 6-32 by 3/16 inch . . .. 1
-8A 36765 . SETSCREW, Fluted socket cup pt, 6-32 by 1/8 inch ... 1
-9 45577 . GEAR, Face, upper .. ... ... ... ... .. 1
-9A 45578 . SLEEVE, Plastic . .. ....... ... .. .. ... ... ..... 1
-10 45579 . SPRING, Torsion . . .. .. ... ... 1
-11 765777 . RING, Retaining, external, 0.250 inchID ... ......... 1
-12 31017 - WASHER, Thrust . .. .. ... ... ... ... .. ......... 1
-13 700672 . WASHER, Spacer . . .. ... .. 1
-14 707111 . SHAFT, Frontreelarm . ...................... 1
-15 31245 . RING, Retaining, grip type, 0.187inchID . . ... ... .. .. 1
-16 33385 . GEAR, Spur,upper. ... ...... ... 1
-17 31241 . CLIP, Gear retaining . ... .. e e e 2
-18 31243 . WASHER, Flat. ... ......... ... .. 1
-19 31239 . GEAR, Spur,lower. . ............ ... ... 1
-20 44407 . SHAFT, Gear . ... .... ... ... ... 1
-21 312386 . BEARING, Nylon . ... ........................ 2
-22 014616 . ARM AND BEARING ASSEMBLY, Front reel ......... 1



FILMOSOUN§®PR0JECT0RS
MOCELS 1585, 1590, 1592

Figure 7. Front Reel Arm Assembly

15-15



FIG. &

UNITS USABLE
INDEX PART DESCRIPTION PER ON
NO. NO. 1 23 4567 ASSY CODE
REAR REEL ARM ASSEMBLY

8- 016263 REEL ARM ASSEMBLY, Rear - - -« .« . ... ... ... ..., REF
-1 30878 . SCREW, Hex washer head, special ................ 2
-2 45682 COVER, Rearreelarm. . .. .. .................. 1
-3 34674 WASHER, Shim (early models) .. ... ... ........... AR
-4 24047 BELT, Take-uUp . . . . v vttt it e e et e e e e 1
-5 36038 SPRING, Tension . . .. . . oot it e i e e 1
-6 31247 SCREW, Hex socket button head, 10-32 by 1/4 inch . .. .. 1
-7 016546 SPINDLE AND PULLEY ASSEMBLY, Take-up ........ 1
-8 700672 WASHER, Shim . ... ... ... .. .. 1
-10 765449 RING, Retaining, external, 0.188 inch . ... ... ....... 1
-11 45580 WASHER, Flat. .. .. v vt e oo et 1
-12 43684 SLEEVE, Rubber . . ... ...... ... ... ... ........ 1
-13 36764 SETSCREW, Fluted socket cup pt, 6-32 by 316 inch 1
-14 45685 GEAR, Face, lower ... ....................... 1
-15 34101 WASHER, Shim . . ... .. ... .. .. . 1
-16 45683 SHAFT, Gear .. .. ... .ot 1
-17 31038 RING, Retaining, external, 0.156 inchID .. ... ... .... 1
-18 707136 SPRING, Torsion . . . ... ... ..ot 1
-19 31245 RING, Retaining, grip type, 0.187inchID . .. ... ... ... 1
-20 33385 GEAR, Spur, upper. . . . . . . . . e 1
-21 31241 CLIP, Gearretaining . ... ... .. ................ 2
-22 31239 GEAR, Spur, lower. .. .. ... .. .. ... . ... . ... 1
-23 34101 WASHER, Flat. . . ... ... ... ... ... ... ... .... 1
-24 44412 SHAFT, Gear . . . .. v i vttt i e i e i 1
-25 31236 BEARING, Nylon . . ... .. ... ... ... 2
-26 36764 SETSCREW, Fluted socket cup pt, 6-32 by 316 inch 1
=27 44367 GEAR, Face, Upper .. . ... ... ... ... 1
-28 TELTTT RING, Retaining, external, 0.250 inchID .. .......... 1
-29 700672 WASHER, Spacer . . . ...... ... . . ... ... ... ... 1
-31 49332 SHAFT, Rearreelarm . . .. .. ... ............... 1
-32 014667 ARM AND BEARING ASSEMBLY, Rear and take-up . . . .. 1



FIivOSQUND Pe0lE
MODLLS 1585, 1een,

B —s5 8

Figure 8. Rear Reel Arm Assembly

17-18




TG, &

UNITS SABLE
INDEX PART DESCRIPTION FER ON
. NO., NO. 1 2 3 45 6 7 ASSY CODE
EXCITER LAMP COVER AND SOUNDHEAD
9- 015509 COVER ASSEMBLY, Exciter lamp, complete .. ... ...... REF
-1 20808 . RING, Retaining, 0.145inchID . ...... .. ... ....... 1
-2 43288 . SCREW, Coverrelaining . . . ... ..o veiinunn.... 1
-3 30163 . SCREW, Binding head, 5-40by 3/8inch............. 2
-4 35823 . GUIDE, Film. . . . ittt e e e e e e e e e et e e e e e e 1
-5 34787 . PLUG, Hole . ... ... . ... et eienean 1
-6 36094 . SHIELD, Light {adhesive backed) (trim off excess). ... .. 1
-1 015508 . COVERASSEMBLY, Lamp ... ... v v e ennn. 1
~TA 32456 . . SCREW, Filmcutter. . . .. ... . 0. . 2
~1B 600987 < . NUT, HexX . oo o e e e e e e e 2
-1C 016578 . . FILM CUTTER ASSEMBLY (Includes items -7A and -7B) 1
9- 016586 SOUNDHEAD ASSEMBLY, Complete . . ... ............ REF
- -8 34884 . LAMP Exciter .. .. ... ... 1
-9 34892 . NAMEPLATE, Lamp designation ................. 1
-10 49932 . SCREW, Optical slit . . ... .. ... ... ... ... ... 1
-11 020240 . SLIT ASSEMBLY, Optical .. .. ... 1
== -12 31673 . SPRING, Stabilizer armtension .................. 1
-13 31671 . RING, Retaining, external, 0.250 inchID ............ 1
-14 31630 . SCREW, Roller adjusting. . . ... ... 1
-15 013935 . ARM ASSEMBLY, Stabilizer, complete ............. 1
~ -15A 30163 . . SCREW, Binding head, 5-40 by 3/8inch . .. ........ 2
-15B 31674 . . WASHER, Flat ..,...... e e e s e e e 2
-15C 09834 . . ROLLER, Flanged, Upper .. .. .. ..o eecessenn 1
~15D 09835 . . ROLLER, Plain, lower . ... ..c et eneenncnaneens 1
-15E 30804 . . SCREW, Hex washer head, 4-40by 1/4inch .. ... ... 2
-15F 31659 . . ARM, Stabilizer. ... .. iv i ieeiones o nnn 1
-15G . 39789 . « SPRING, TOrSiOn . . . « s v v v o sttt v s e v s e s v e e ns 1
-15H 09832 . . ARM ASSEMBLY, Stabilizer, lower.............. 1
-13J 09638 . ARM ASSEMBLY, Stabilizer, upper.............. 1
-16 31638 . SCREW Fillister head 6-32 by 0.438inch .. ......... 2
-17 09828 . CONTACT ASSEMBLY, Exciterlamp .............. 1
-18 31636 . RING, Lamp release. . « v v v v v n vt eean v s orconnnns 1
~-19 36765 . SETSCREW, Fluted socket cup pt, 6-32 by 1/4 inch ... .. 1
-20 36668 . SCREW, Pan head Sems, 6-32 by 5/16inch........... 2
-21 014532 . SOUND DRUM AND SHAFT ASSEMBLY ............. 1
3 -22 31669 . RETAINER, Light PiPe « v v v v v v e v anvnnnn e 1
-23 015569 . LIGHT PIPE AND PHOTOCELL ASSEMBLY . ......... 1
-24 09826 . SCREW ASSEMBLY, Edgeguide . . . ... ..o v v vo o 1
-25 17676 . RING, Retaining, external, 0.156 inchID(E) .. ........ 1
- -26 33837 . WASHER, Friction, 0.096inchID ... .............. 1
-27 44420 . ADJUSTER, Stabilizertension .......... ... 1
-28 44511 . RETAINER, Stabilizer tension spring . .......... ... 1
-29 30804 . SCREW, Hex washer head, 4-40 by'1/4inch . ......... 1
-30 31675 . TERMINAL, Solderlug ... ................. ... 1
-31 014554 . HOUSING ASSEMBLY, Soundhead, complete . .. ....... 1
-31A 41321 . . PIN,Lampmounting. . . ... ... ...t 3
-31B 41320 . . BUSHING, MOUNUINg PiN. « « v v v v vee e eeee e e ens 3
- -31C 602339 . . SPRING, Tension . . . . . .. . v v vttt e o 3
-31D No Number . . HOUSING, Soundhead (order complete assembly, item -31) NP



FILMOSOUND PROLIE CT ORS
MODELS 1585, 1590, 1592

314
7
&
8
e S
/E
)@
/ :
-1
/25
° 38
EXCITER LAMP COVER /27 HOUS ING ASSEMSLY

[ [

p :
SEE INSET 17— T

IS"'&

Figure 9. Exciter Lam» Cover and Soundhead

19-20



TNIG. & UNITS USA
INDEX PART DESCRIPTION PER 0
NO. NO. 1 234568617 ASSY  CC

MECHANISM ASSEMBLY

10- No Number MECHANISM ASSEMBLY, Complete {see Figure 5 for mounting) REF
-1 31957 . PIN, Hinge,upper .................. .. ...... 1
=2 31957 . PIN, Hinge, lower ... ....... ¢ ununeennn... 1
-3 31019 . WASHER, Spring tension . . ... ... .........'..... 1
-4 31020 . WASHER, Flat. . ............. ... ... ... ..... 1
-5 016840 . LENS CARRIER ASSEMBLY. . . . ... ... ... 1
-5A 45688 . . SCREW, Truss head, 3-56 by 0.434 inch ... ... ... .. 2
-5B 31092 . . PLATE, Pressure . .. .. ... v v uumnuannn... 1
-5D 45687 . . WASHER, Flat ........................... 2
-5E 34897 . . SPRING, Compression ...................... 2
-5F 35819 . . LEVER, Pressureplate . .................... 1
-5G 30804 . . SCREW, Hex washer head, 4-40 by 1/4inch ... ... .. 2
~5H 31095 . . PLATE Adjustment .. ...................... 1
-5J 707117 . . NAMEPLATE, Lens carrier (adhesive backed) ... ... 1
-9K 30804 . . SCREW, Hex washer head, 4-40by 1/4 inch ... ... .. 2
-5L 31093 . . SPRING, Pinfon.......... ... e, .. 1
-5M 016841 . . KNOBAND PINIONASSEMBLY . ... ............ 1
-5N 014576 . . CARRIER AND PIN ASSEMBLY .. .............. 1
-6 - 20808 . RING, Retaining, 0,145 inchID ... .. ... ... ... ..... 1
-7 44378 . LEVER, Actuating .. ......................... 1
-8 44545 . PLATE, Instruction (adhesive backed). . ............ 1
-9 30807 . SCREW, Hex washer head, 6-32by 1/4inch ... ....... 2
-10 707162 . HOOD ................ e e e e e e 1
=11 36771 . SETSCREW, Fluted socket cup pt, 8-32 by 3/8 inch .. ... 4
-12 014510 . GEAR ASSEMBLY, Sprocket, upper. . .............. 1
-13 012126 . GEAR ASSEMBLY, Sprocket, lower. .. ............. 1
-14 31015 . WASHER, Springtension . ...................... 2
-14A 708640 . WASHER, Flat. . ........ ... .. ... . . .. ... ... 2
-15 31928 . SCREW, Binding head, 8-32by 1/2inch............. 2
-16 014562 . GUARD ASSEMBLY, Sprocket, upper .. ............ 1
-16A 31551 . . SCREW, Pan head, 5-40by 1/4inch ... .......... 1
~-16B 700639 .. WASHER . ... e 1
-16C . 012332 . . CHANNEL AND ROLLER ASSEMBLY ............ 1
-16D 44388 . . GUARD, Sprocket. .. ....... ... ... .n... 1
-17 014536 . SPROCKET ASSEMBLY, Upper . ... .........c«... 1
-18 31017 . WASHER, Thrust................. e e 1
-19 013946 . SPROCKET ASSEMBLY, Lower ... ............... 1
-20 35910 . FLANGE, Sprocket. . . ... ... ..., 1
-21 31017 . WASHER, Thrust.................... [ 1
-22 765449 . RING, Retaining, external, 0.188 inchID ... ......... 1
.23 44417 . BUTTON, Rewind. . ... ..o ennnunnennn.. 1
-24 31042 . SPRING,Rewindbutton . ....................... 1
-25 44224 . SCREW, Hex washer head, 4-40 by 3/16 inch ......... 3
-26 34878 or . WASHER, Shim . ........ ..t AR
' -26 348179 . WASHER, Shim ................. e AR
21 35814 . GUARD, Sprocket. .. . ..... ... ..., 2
-28 36999 . GUARD, Sprocket. . ........ ... ..., 1
-29 36081 . ROLLER . ... .. i et e 3
-30 35830 . SPRING, Torsion . .........c.i e, 3
-31 31049 . SCREW, Binding head, 8-32 by 1/4inch............. 1
-32 44321 .. GUDE, Filmexit ........................... 1
~33 44546 . SEAL{cementinplace)........................ 1 E
-34 36764 . SETSCREW, Fluted socket cup pt, 6-32 by 3/16 inch . ... 2 E
=35 44381 . LEVER, Animationswitch...................... 1 E
-35A 44299 . NAMEPLATE, Animation lever (adhesive backed) ... ... 1 E
-36 31038 . RING, Retaining, external, 0.156 inchID ............ 1 E
=37 44535 . CRANK, Animation switchlever . .. ... ............ 1 E
-38 31536 . PLUG (Adhesivebacked) . . ... .. ... .. ... ... ..... 1 A
-39 44596 . DECAL, Autoload position 4" (adhesive backed) .. ... .. 1
-40 44544 . LABEL, Rewind instruction . . ... ................ 1



®
FILMUSOUND PROJECTORS
MODEL> ]585; 1590, 1532

/,.‘-'\'\
o
DES. 1565/1590

LENS CARRIER ASSEMBLY- SPROCKET GUARD ASSEMBLY

Figure 10, Mechanism Assembly

2% .22



FIG. & UNITS USABLE
INDEX PART DESCRIPTION ’ PER ON

NO. NO. 1 23 45 67 ASSY CODE

MECHANISM ASSEMBLY (CONT'D)

11-1 30164 . SCREW, Binding head, 4-40 by 3/16inch .. .......... 3
-2 36082 . ROLLER, Flanged ... ...ttt onesoecn.s 3
-3 97509 . RING, Retaining, external, 0.250 inchID ............ 1
-4 48939 . ARM, Threading . .. ... .o 1
-4A 44597 . DECAL NO. 2 (adhesive backed) . .......... ... 1
-5 48938 . SPR.NG TOTSION « + o o o e e v oo oo e e oo oo n s o v oo e s 1
-6 36061 . SCREW, Truss head, 5-40 by 0.123 inch, ............ 1
-7 44469 . ROLLER )G ) TS S 1
-8 44361 . STUD, Idler 3o 1 1=) P A 1
-9 44359 . ECCENTRIC, Locking lever. .. .... e e 1
-10 . 49978 . SPRING, TOISION . v v vt v v v v v s csoa s oo n oo an s 1
-11 016314 . LEVER AND GUIDE ASSEMELY, Autothread ......... 1
-11A 36061 . . SCREW, Truss head, 5-40 by 0.123 inch. .. ........ 1
-11B 44338 . . GUIDE, Film.. ... 't reens 1
-11C 41330 .o ROLLER Flanged . . . oo v o v e e 1
-11D 35066 . . SCREW, Round head, 4-40by 1/81inch ... ... ...... 1
-11E 44343 . . GUIDE, Film. . . .o vt v e e v oo o nceees e 1
-11F 016313 . LEVER ASSEMBLY, Autcthread . . ... ........... 1
-12 17676 . RING Retaining, external, 0.156 inchID ............ 1
-13 35874 . LOUPFORM LOWET + o o o o v o s s o n oo o as s o v o oe s 1
-14 35838 . SPRING, TOTSION + « v v o s o ae s oo oo nn e nrn e 1
-15 31551 . SCREW, Pan head, 5-40 by 1/44NCh o v v e i i 1
-16 35822 . BRACKET, BaCK-UP + + o + v s v m s s st s v oo e o e e 1
-17 31413 . RING, Retzining, 0.416 inchID .. .. ... e 1
-18 35834 . WASHER, Flat. . ..ot o v vavmn s e enovenmomene s 2
-19 35850 . GUIDE, Film, IoWer « . v v e v v v v oo mmamave s moee e 1
-20 31551 . SCREW Pan head, 5-40 by 1/4inch . ... .ccovevenn 2
-21 015924 . PLATE ASSEMELY, Guard mounting, lower .. ........ 1
-22 17639 . RING, Retaining, external, 0.125 inch ID ¢ v v vnen oo 1
-23 011221 . LhVER AND PIVOT ASSEMBLY, Toggle . ... c.veve 1
-24 35846 . GUIDE, Film, JoWer . .« v v oot aveeons e 1
-25 303541 . SCREW, Binding head, 3-56 by 1/8inch . ... ..o cvovve 2
-28 36018 . SPRING, Leaf .. ...t v eracnnansnonen s rees 1
-21 33347 . SCREW, Locking, hexhead .....c.ceoenevvvene- 1
-28 09789 . LEVER ASSEMBLY, Threading ... ... «oo v ens 1
-29 013522 . LOOPFORMER ASSEMBLY, LOWET . . o o v o v v oo e e o0 v s 1
-30 17639 . . RING, Retaining, external, 0.125 inchID .......... 1
=31 011233 . . LOOPFORMER ASSEMBLY, Upper ... ...... . 1
-32 31555 . . SCREW, Pan head, 3-56 by 3/16inch. . .o v v v v v v v 1
-33 83663 . . WASHER, LOCK « v v v v mnasoensoro v 1
-33A 31451 . . WASHER, Flat. ... vt v v v menn s onmeneenns 1
-34 35820 . . RETRACTOR, Shuttle . .. ..t eeev oo ne 1
-35 011218 . LINK AND STUD ASSEMBLY, Connecting. . . . . ..« 1
-36 41342 . SCREW Hex washer head, 10-32 by 1/4inch . .. ... ... 1
-37 30807 .. SCREW, Hex washer head, 6-32 by 1/4inch « oo v v v e 1
-38 499880 . CATCH, Lens Carrier. ... .. ovevaoecon o 1
-40 31551 . SCREW, Pan head, 5-40by 1/4inch ........onvnnno 2
-41 011212 . PLATE ASSEMRBLY, Guard mounting, Upper . . .. ...« «. 1
-42 36763 . SETSCREW, Fluted socket cup pt, 6-32 by 1/8inch .. ... 2
-43 011214 . SHAFT AND LINK ASSEMBLY, Upper loopformer . ..... 1
-44 44513 . SPRING, TOTSION .+« v v e v v v ansosmosoovaseerer 1
-45 34878 . WASHER, Flat. . ... oot i e e v n s aen e 1



11-46
-4BA
-46B
-46C
_d(}D
-46E
-46F
458G
-47
-48
-49
-50
-51
-52
-53
-54
-54A
-54B
-54C
-54D
-54E
-54F
-55
-56
-57
-58
-59
-60
-61

- -62
-63
-64
-65

013862
99r28
371203
37304
20164
37302
012134
012133
30164
35840
30808
21238
36044
36801
21238
011249
31555
31474
36027
36099
36047
36028
33347
011250
34878
011219
20808
31551
31977
31020
011248
31049
013926

DESCRIPTION

MECHANISM ASSEMBLY (CONT'D)

LOOPFORMER AND LOCK PAWL ASSEMRBIY, Upper . ..
RING, Retaining, external, 0.062 inchID ..........
SHAFT, Lockingpawl . . .. v ..o o oo i in i o
SPRING, TOFSION & o vttt e e oo e it e e e e e
SCREW, Binding head, 4-40 by 3/16 inch .. ... .....
PAWL, LOCKINE « ¢ v v v veveee et e ee e oo ea e
HUB ASSEMBLY, Pawl bracket ... ... ... .. .....
LOOPFORMER ~\S§E‘~.,IH Y, Upper o oo oo oo oo

Q( REW, Binding head, 4-40 by 3/16inch . ... ..... ...

POIILn,M BT U670 5 F e v x e e e h e e e e e e

SCREW, Hex head washer, 6-32 by 5/16inch . ........

WASHER, FIat. o vt v it e e e e e e iiee e

SPRING, Tension . . v v v v v v v it et ittt it ia oo

SCREW, Sems, 6-32by 1/4inch .. ... . ... 0.

WASHER, Flat. . . .. .o i e e i i e e

CAM FOLLOWER AND SUPPORT ASSEMBLY ........
SCREW, Pan head, 3-56 by 3/16inch. ... .........
BRACKET, Alignment. . . . o« ot v vt vi et o
SPRING, Cam follower ... ... .. ...
DAMPER, Spring . . « v v v o v v i e i i e
FOLIOWER, Cam . ... .t v i ittt i itas e e
SUPPOCRT, Cam follower . . v v v v v i e e e e

SCREW Hex head cup pt, 6-32 by 1, 4inch . ..........

ARM ASS}-_MBLY ............................

WASHER, FIat. o vt ittt ee e e e ieee e iae e s

LEVER AND SHAFT ASSEMBLY . ... ... .n

RING, Retaining, external, 0.145 inchID . ...........

SCREW, Pan head, 5-40 by 1/4inch ...............

WASHER, LOCK « v v vt e v e vt e em e en i e e e

WASHER, Flat. . . ... o it e e

SELF-CENTERING ASSEMBLY ... ... ...

SCREW, Binding head, 6-32 by 174 inch ... ..........

APERTURE PLATE ASSEMBLY (See Figure 14 for parts).

= R = B R D) ek b e bbb b b R b BN b e b b e b e b e e e e e b BD e




11A 118 1ic

Mechanism Assembly (continued)

Figure 11,

23-24



FIG. & UNITS USABLI
INDEX PART DESCRIPTION PER ON
NO. NO. 1 23 4567 ASSY CODE

MECHANISM ASSEMBLY (CONT'B_)

12-1 36770 . SETSCREW, Fluted socket cup pt, 8-32 by 1/4 inch .. . .. 2
-2 44261 . PULLEY, Mechanism . . . . ... ... v e o i n . 1 ADE
-2 44488 . PULLEY Mechanism . . . ... ... . ... .. ... 1 BCF
-3 30809 . SCREW, Hex washer head, 6-32by 3/8inch ,......... 4
-3A 33300 . WASHER, Flat., . . .. .. . e s 4
-4 44329 . BRACKET, Support . ... e 1 ABCD
-4 014549 . FIRE SHUTTER ASSEMBLY .................... 1 EF
-4A 31143 . . SPRING, Tension . . ... ...t v 1 EF
-4B 34823 . . SPRING, Filter retainer . .. ... .. ... ... ... ..., 1 EF
-4C 31153 . . RETAINER, Filter . . . . . ... ... 1 EF
-4D 31407 . . DISC, Fire shutter . . ... e e e e e 1 EF
-4EF 200508 .. FILTER Heat . . . . . .. . e e 1 EF
-4F No Number . BRACKET ASSEMBLY, Fire shutter (order P/N 014549) NP EY
-5 30809 . SCREW Hex washer head, 6-32 by 3/8inch . ......... 2
-6 36662 . BAFFLE, Heat ... .. .. ... i 1
-1 31005 . NUT, Shutter ............................... 1
-8 31037 . WEIGHT, Counterbalance ........... ... ... .. .. 1
-9 41308 . SHUTTER, 3-blade. ... ... ... ... ... ... 1 ADE
-9 41309 . SHUTTER, 2-blade. . ... .. ... it 1 BCF
-10 34797 . WASHER, Fiber. . ... ... ... ... e 1
-11 46464 . NUT, HeX o oo o e it e e e e e e et et s e e 2
-12 011886 . BALL AND STUD ASSEMBLY ................... 2
-13 36015 . SPRING, Extension. . .. ...t ie i 1
-14 36013 . WIPER, Felt . . . . i it i i i e e e e e 1
-15 36014 . WICK, Felt oo o 0o e 1
-16 31557 B 1 8 s A 07 1
-17 011235 . ARM AND BEARING ASSEMBLY, Shuttle . . . ... ...... 2
-17A 31011 . . BEARING, Shuttle link .. ... ... ... 1
-178 31003 . . FOLLOWER, Pull-downcam .................. 1
-18 41307 . CAM, Pull-down .. ... ... ...ttt 1
-19 36668 . SCREW, Pan head Sems, 8-32 by 3/8inch ........... 2
-20 31001 o CAM, In-0ut . v i it e 1
-21 011236 . BRACKET ASSEMBLY, In-outcam ....... e e 1
-21A 09702 . . FOLLOWER, In-outcam ......... oot vennn.. 1
-21B 707211 . . SPRING, Tension, in-outcam. ... .. .. ... 1
-22 30817 . SCREW, Hex washer head, 8-32 by 1/2inch .. ........ 2
-23 013917 . PLATE ASSEMBLY, Shuttlearm ................. 1
-24 09712 . . SUPPORT ASSEMBLY, Bearing ....... e e e s 1
-25 36048 . PIN, Stop, framer . . ... .0 i e 1
-26 44422 . KNOB AND SHAFT, Framer ... ...« o oo uec.an 1
-27 30801 . SCREW, Hex washer head, 2-56 by 3/16 inch .. ... .. .. 1
-28 35837 . SPRING, In-out . ... ...t 1
-29 36667 . PIN, Shuttle retractor. .. ... oot v v ettt 1
-30 20808 . RING, Retaining, external, 0.145 inchID . ........... 2 g
-31 31396 . SHAFT, Stoppawl ... ...ttt e e e s 1 Er
-32 481717 . PAWL, StOop v v i e i e e s e e e e e 1 EF
-33 30807 . SCREW, Hex washer head, 6-32 by 1/4inch .......... 2 ;:EF
-34 44327 . BRACKET, Bearing .. ... ... oo vennnan 1 EF
-35 41377 . SCREW, Shoulder. .. ... .ouu it ennnenoennn 2 EF
-36 44325 . BRACKET, Stop pawlshaft .. ......... ... 1 EF
=37 24852 . GROMMET, Rubber .......... e e e e, 2 EF



F | LMOSOUNDPROJE CTORS
MODELS 1585, 1590, 1592

>\

o)

[

DES.1592 | DES,1585, 1590

DES. 1592 ONLY

) Figure 12. Mechanism Assembly (Continced)

25-28%



F¥G. & UNITS USABLE

INDEX PART DESCRIPTION PER ‘ON
NO. NO. 1 23 45 6 7 ASSY CCLE

MECHANISM ASSEMBLY (CONT'D)

13-1 31397 . NUT,Round ... @ittt it it i i 1 EF
-2 31020 WASHER, Flat. . . ... ... . it i i 1 EF
-3 31048 BRACKET, Shuttle adjustment .. ..., ...... ..., 1 EF
-4 319786 . SCREW, Pan head, 5-40 by 0.312inch .............. 1 EF
-5 30162 SCREW, Binding head, 5-40 by 3/8inch............. 1 EF
-6 31977 WASHER, LOCK « 4 v v vt ettt e ee e eaeeieeaannns 2 EF
-1 09870 BRACKET ASSEMBLY, Animated clutch .. .......... 1 EF
-7A 31405 SETSCREW, Fluted socket oval pt, 4-40 by 3/8 inch. .. 1 EF
-7B 17639 RING, Retaining, external, 0.125inchID .......... 3 EF
-7C 31403 SHAFT, Clutch bracket . . ..o v v it e it n e 1 EF
-7D 31399 BUMPER, SHAC &+ v vt vttt vt vt ve e tenenenn 1 EF
-17E 31456 WASHER, Flat. . . ... .. .o i it i i it 1 EF
-7F 31036 SPRING, COmPpression . .. ..voveveu e enennnson 1 EF
-1G 09886 . BAR ASSEMBLY, Clutch slide . ................ 1 EF
-7TH 41317 SCREW, Strike, 4-40 hex washer head . . .. ........ 1 EF
-1J 31451 WASHER, Flat. ... ... ..o i i ii e i e 1 EF
-7K 41318 STRIKE . it ittt it ittt it i i e e s i 1 EF
-7L 09885 BRACKET ASSEMBLY, Clutch . . . .............. 1 EF
-8 31009 RING Retaining, internal, bowed, 0.866 inchID........ 1
-9 30804 SCREW Hex washer head, 4-40 by 1/4inch .......... 2
-10 42244 SPRING, Bearing loading. . . . . ... o o i i o 1
-11 36763 SETSCREW, Fluted socket cup pt, 6-32by 1/8 inch ... .. 1
-12 31007 BEARING, Ball . .. .ttt it ittt ittt it it e nne e 1
-13 09710 CLUTCH ASSEMBLY, Driver. . ... ¢ vt v ittt a e 1 EF
-14 31035 SPRING, Torsion, clutch . . . ........ .. o o 1 EF
-15 09711 CLUTCH ASSEMBLY, Driven. . . . . . . v .ot i i o oo v 1 EF
-16 21736 . RING, Retaining, external, 0.207 inchID ............ 2 EF
-17 31029 and/or. WASHER, Shim . ... ... ittt nens.n AR EF
-17 44205 WASHER, SHiIM & v v ettt e i ieieeaeeeeen s AR EF
-18 31400 BEARING, SI€€VEe . .t v v v v i vt e ev e v ia e et ee e 1 EF
-19 31145 TRIGGER . . . . . it i e i i e et e s s e e et e 1 EF
-20 31149 PIN, Shoulder . ... . v v i it it i i ettt 2 EF
-21 31147 YOKE, Clutch . ...t it i it i e e i e i e e e eae s 1 EF
-22 31148 SPRING, COMPresSsion ... .. v vvvsuunnennnnennns 1 EF
-23 09728 BEARING ASSEMBLY « + v v vt et vt et e nnnes . . 1 EF
-24 012666 WORM GEAR ASSEMBLY .................. P 1 ABCD
-24 013919 WORM GEAR ASSEMBLY ... ... it 1 EF
-24A 36769 SETSCREW, Fluted socket cup pt, 8-32 by 1/4 inch . .. 2 ABCD
-24A 31083 SETSCREW, Fluted socket oval pt, 4-48 by 1/4 inch .. 1 EF
-24B 41319 BANC-LOK . ...ttt it st ie i nneanns 1 EF
-24C 30163 SCREW, Interlock retainer ..............oo ... 2 EF
-24D 31081 . RETAINER, Shuttle interlock . ... ... ... oo ovnn 1 EF
-24E No Number WORM GEAR (Order P/N013919) .............. NP EF
-25 31031 BUSHING, Rubber ... ... ...ttt ronn. 3 EF
-26 31029 and/or. WASHER, Shim . ... .. ..ttt ennnnesnon AR EF
-26 44205 WASHER, Shim . ..ottt ittt i it eiienenan AR EF
=27 36042 CAM, LOOP restOrer. . . v v v vt vt e v v v a v o e st s s s 1
-28 31078 RING, Retaining, external, bowed, 0.312inchID ....... 1
-29 31006 BEARING, Ball . ... ittt e it ai e e e et 1
-30 36065 CAMSHAFT . i i it ittt it ettt st o e s s oaeon 1 ABCD
-30 36039 CAMSHAFT ......... et e e e e 1 EF
-31 016391 HOUSING ASSEMBLY, Mechanism ................ 1 ABCD
-31 016392 HOUSING ASSEMBLY, Mechanism ................ 1 EF



} ®
F1LMOSOUND  PRGJL CTORS
MODELS 1585, 1560, 1592

DES,

1585 AND 1590

DES. 1592 ONLY

Figure "?. Mechanism Assembly (Continued)

27-28




FIG. & UNITS USABLE
INDEX PART DESC i TION PER ON
NO. NO. 1 23 45617 ASSY CODE

APERTURE PLATE ASSEMBLY

14- No Number APERTURE PLATE ASSEMBLY (See Figure 11 for mounting) REF
-1 31978 . SCREW, Slotted pan head, 3-56 by 1/8inch .......... 2
-2 36064 . RAIL, Film guide . . «.vvvenronneeconnnuns.s 1
-3 37296 . SCREW, Slotted pan head, 3-56 by 1/4 inch . ..... c . 2
-4 36078 . COVER, Spring retaining . .. ... ... oeeveen 1
-5 37295 . BUSHING, SPaCer . « « o s v o v s oo m s s mmossanss e 2
-6 37293 . RAIL, Filmtension . ... ...t 1
-1 31135 . SPRING, Side tension . . ... ... ce v oo nanae s 1
-8 31978 . SCREW, Slotted pan head, 3-56 by 1/8inch. ... oo oo 1
-9 36075 . GUIDE, FilIm. . . oo vt e v v i e e e 1
-10 012132 . PLATE, Aperture . .. .. .. .oevvenroonnoan e 1

FRONT COVER AND SPEAKER ASSEMBLY
(CS, CHS AND MLS MODELS ONLY)

15- 016507 COVER AND SPEAKER ASSEMBLY, Front ............. REF
-1 016948 . COVER ASSEMBLY, Front . . ... ... ... ... 1
-2 707412 . NAMEPLATE, Front cover (adhesive backed). ......... 1
-3 31561 . FOOT, Rubber (cement in place) . ... ... .. ... 2
-3A 700816 . RIVET, Tubular . ... . ... ..o 4
-4 45083 . LATCH, COVEL . .t it e e e oo e m e e 2
-5 707751 . PLATE, Latch ... ... ... 2
-8 49284 . BAR, SUPPOTt . o .ot 1

15- No Number . . COVER, Front (replace cover assembly, item -1) . . . .. NP
-1 45102 . NUT, TINOEIMAN . . o oovv v oo e o e me e e e e e e 7
-8 016508 . BAFFLE AND SPEAKER ASSEMBLY, Complete . . . ... .. 1
-9 497417 . GRILL CLOTH (Cement four corners). . ........... 1
-10 49094 . . SCREW, Hex washer head . . ........... . 4
-11 707767 . . PLATE,Shield .. ... .. ... 1
-12 707459 L GASKET .. e e e e 4
-13 35164 .. NUT, HeX. . oo oo . 8
-14 600866 . . SCREW, Slotted flat head .. ... ....... ... ... 8
-15 707414 . . CLAMP, Leadwire retainer. .. ... ............-. 1
-18 49744 . SPEAKER . . . i e e e 2
-17 043384 . . LINECORD ASSEMBLY . . .. ... . v 1
-18 707418 . . SCREW, Slotted flat head . .................." 4
-19 436895 . CORD WRAP . .t ittt et et et et e e e 1
-20 34053 . . SCREW, Pan head tapping . . . . . ... ... nn 2
-21 434684 . . JACK, Auxiliary speaker ... ....... ... 1
-22 437724 . . NAMEPLATE, External speaker . ............. . 1
-23 707769 L CUSHION & o e it e e e e e e e e e 1
-24 707770 L. CUSHION . . ottt e e e e e e e e e e e s e 1
-25 706678 . . BAFFLEBOARD. .. ... i iiin e 1



F 1LMOSOUNDDPROJECTORS
MODELS 1585, 1590, 1592

-

Figure 14. Aperture Plate Assembly

Figure 15. Front Cover and Speaker Assembly
(CS, CHS and MLS Models Only)

29-30



0'6608
LINE CORD

WHITE

YELLOW B BLACK
TERMINAL @
ESCIC . s s
S Pd%s WHITE C)
WHITE OlQ)G:O’L@

b

BLACK

e 5)

To PROS.
GACLND

-

82794

BLul

MOTOR
ALSY
CleeO

m64950Q

203107 OR

BLLE RED

ORANGE

i

CAPACAITOR
707284

T
3 lo

TOo PROY,

GO UND

L
8

LamMpP
]
I TRANSFOR™

ASS5Y

I

ORAMNGE

(3
ORAMNGE

o15921

ORAN 6_57

016081

016605 (1)

PoweR TRANS —
FORMER ASSY

Fu*b67
HOLDER

Q77149

-./5\\

[

SPE,

PICTORIAL W\QNKBWAGQAM




®
FILMOSOUND PRGJECT®
MODELS 1585, 1550, 12

YELLOW

| Teansror~ER
ASSY

l |

., YEL /&aNn

®

RED/BLW

@
POWER TzANS —
FORMER ASSY

[

P E.. CABLE

SOUND HEAL
A S53Y

VOU CONT.ZABLE '90w Y

BLAZw
O
€2 4@z
\.\m,._.._@b

SRE e

’_BLA- 35

EDGE COMNECTOR
TEQM;NAL":O
-3

RED

_WHIiTE

—()?

TOME CONT CARLE: 250« 0L

SHIELD @4
RE" __@10
v.H-

—@5
«¥)9

BLACw

@

(m1n 8)

(Pin )

12

—{ 1 JO P .. EXC.GRD Pin

) TO P.CLEXC . LAMF PN

(P 3)

e 2)

]
@@ l®

-u /7/
JrT

RED/BLK

(PING)

:‘_‘L

7C8900

€

a

SR AN

SPEAKER

NG D\AC.QAM

(SEE REVERSE SIDE FOR SCAEMATIC

Figure 16. Projector/Pictorial Dingram
(A1l Models Except 1585ML/MLH and 1392C's

31-



WHT. (oM .) ®18

b MP
MOTOR ‘
(SEEITEM 3-3.D _, Y Ed
T 2
' z < ]
3 g i
Neo—
- o[ 5 E
120 YOS — GRN “{FWH E :
-_% Hz - 7.5 O
\ / MFD | BlLx ¢ REs
LINE CoRD
Ol LLOZ
0O\ MFD
- D (@]
] Ll
Cﬁ: o
24 o428 20
/ 2"'_' _ _ROTARY SwW.
Bux"ig _ - (S5€ Trani-335
T erg 23
THERMAL
FUSE

SCHEMA

il



YEL

34394 BLK
/ EXCITER 165490
\‘) LAMP ECGE CONNECTOR

= '

f “
12—11) | n

aR YEL./(H

= ¢
GRN a

GRN (o
RED (¢
REQ ¢¢]

. 55K, 250k
L L«,
AUX. SHR.V IS OQ%“
JacK ) > == BL (&

L MR-
R PHATQ
SSK\ —1

81 sl RIOOE \a
703741 [gg%::::giézT(é
_ H
4
4

1.
22.(2)
14.(R)
10.(T)

17.(J)

18 .(v)
19. (W)

6.(F)
7.CH)
5.(E)
4 (D)
10. (L)
8.(J)
9. (K)
2. (ND)

15.(s)

113 (P)

3.(c)
1.(A)
2.(8)

21.(Y)
20.(X)

PRINTED - ZIRCUIT S0ARD
AMPLIFIER #016530

SEE FIG. |9

=EMATIC-1585C/CS/CH/CHS




Olc4%34

LINE CORD

WHITE

T

WHITE

BLACK

)

.

BLACK

SREEN 13@5)

/i 708457 7

YELLOwW

BLACK

s

5%5 WHITE

®

WHITE 0'(9601@

MOTOR
ASSY

709107

BLUE RED

CAPACITOR

ar

4]
n
9
¥
Q
To PROY, ']
GROLND L
2
3

ORANGE

@.

g2owN

To PROY, l’:\
GROUND =l
[\
w
G
z
<
14
o}
ORANGE
IPAO)
i52921
82794

w2

TR

077149

PICTORIAL WIRING DrAG




FILMOSOUND®PROJECTORS
MODELS 1585, 1590, 1592

BLACK

TRANSFORMER

ASSY

®

— LamMP
s
S

YEL /Gan

®

GQAEEMN
REDT

—
RED
RED/BLW

Power Teans ~
FORMER ADSY

FustE

HOLDER

PE.C CABLE

SOUND READ

JGE COMNECTOR
TERMINALSDS @

A S2DY
SHIELD
Dhelw
LDENTITY RED
jab 1-4. 55 iTTH
END WHITE

H)7

. \ BLACK 5
Fm CONT ABLE "SOx o oRIELT
o)4

—C_J 1O P EXC.GRp PN

T Yo B¢ EXC. LAMP PN

(PINGY RED/BLK

5PEA"~ED©
7149 JACK
Uu. o8
3
W =
E
0
S
S PEAKER

WIRING DIAGRAM

SEE REVERSE SIDE FOR SCHEMATIC

Figure 17. Frojector Pictorial Diagram

(Models 1585ML and 1585MLS)
33-3¢



34 0
ExC
) L
| =
WHT (oM ) * WHT® o
UJ-,__T PROJ. | %4743 s+ -
' b LAMP
MOTOR GRN / —
? 763107 : 4L -~ i -
A 22|13 |
Mg veL=e |IS||S
, ; QEA||e——m— - — -
2 a w D e——
uw ¢ Sagl] ey -
—) G&N @ o 3;53 | =
|20 YOLTS —1 o 1»--1(-—4— o / - I e -2
50060 Hz ‘—‘L/'—“ /‘)L) — ) r
Ty MFD [ BLX § R2D —
LINE COoRD / E 3, l
_, I /4 r R |
0\6434 /r ; - 5L 21
FUsc - 1.DE 1
> J 3 a :_O‘ Mo __I____“ . 5
SLO-BLO. 2 o > rJi o
- \ i 25 ro oy 28 ZCE: ? OJ - . o ;’ c {
° e > ° 7
, \L2 7 TARY Sw. /| 2kc VALY
ELK _____ - Ol—b;fjs__\ - e T T T T “ l
RG 218
THERMAL\— Aut S5 FavES
FUSE Jack  BR—o
e e N
@j’}:
8 aAfl/ O
207747

SCHEMATIC-

o
e
U1
3

J
IH
|



343884
EXCITER
1) LAMP

:L_;;Lv

YEL

BLK

016590

EOGE CONNECTOR

T

(.M -
22 (2)
14, (R)
16.¢T)

17.(U)
18.(\V)
19. (W)

&6.(F)
7.(R)
5.(E)
4 .(0)
10, (L)
8.(J)
2. (K)

¢ 120 (ND

15.(s)
13.(P)

& 2.(¢)
4 1.(A)
¢« 2.(B)

21.0Y)
20.(X)

é) EXC. LAMP
PIN

—-Q EXC. GRT
PIN

PRINTED - CIRCUIT BOARD
AMPLIFIER #2/6 56530

ScE Fig. '3

J S




06608
LINE CORD

WMATE

—

.

BLACH

YELLOW BLACK
TEEMWAL@
STRIP s s
= T
— S Lame
5/PBP& S WHITE /'C_' ‘4 T4 =
WHITE Ol(s(:CZ@
WHITE OIGLOD
HMoToR ‘ 5] =
ASTIM | SOLENOID
J 201649:;0‘2 i | c7Tiea Lok
Ol N ol
| 3 TRANSE
% 70907 OR ¥ ot
TO PROY., -~ O
(aROUND - & o Wg g
BLUE | ’& — . T EHlens-Ror
J 0 - e =
zZ|0
NI
E) CAPACITOR | (s | =
¥ 70728} ] 0|0
3 PB
QRANGE
® r
i
GREENﬁ"“(@ BROWN ? V!
& <
To PROJ, "3" g [
EGoUND 3 GEREEN o Y=
1] o Sla
3 %:'
o L3
C Ty
, A Swit TCH
@ i Yolas1
w|®
(VAR )
ra!
§ < o7H4aB
0|0 4y 2L
// “Bel
ROTARY switeH i Pe 'S
0165664 ¥ £ FusE
3 R
ORANGE HOLDE
016c0a()) d
— = —g=———
ORANGE ) 752900
Cle&e0S (1
o1ee0s © * 077149 o
]
oisc - |z
i
© Olw
w O |y
oY LA
-z
I«
© ol
SOLKET @‘\
44587 N
N e e 2 P
2 2
PRI268

7
=

PICTCRIAL WIRING DlAGRAM




FILMOSOUND®PROJECTORS
MODELS 1585, 1590, 1592

P E.C.CA

b
m

L

: Lamp . BLACK
B S D |
S

SOUND HEAD AED
ASSY )z 015390 }
3 01580 EDGE CONIECTOR
0 TERMINALS
o
w
¢ |
s [ '_
] |
] LamP |
3 | TRANSFORMER |
LSSy !
s | Cles-Role 879 :
T cH/cHS-®ore 625 |
% i
|
|
O] |
- 10 PC EXC.GRD PN |
; G YELLOW . . |
— N ORC EXC.LAMP PIR |
14 (Pin 8) 3‘_ el /aw e |
LY S X\ /a N%@M
VoV - /ﬁ
"N z ¢ {Pin 1} © GREEN D
wN 2 -
S i (Pin ) @ GREEN
- %o O
o Y oo ,-\ <)
it (Fon 2) ®  seo
3 ¥ :’ — )19
Lf 190 (e 4) 3) [ =4 w] o~
%! ' ‘Q'J-:
1)20
N / @ ORANGE |
®  x =Wt (s
=/ 2 SleLuE ST
o =—®"
) .
8] vjch
i @22
~
FustE ] + 10—
HOLDER z
L 4 L . O\a:Seg@ [
L T
™7CE300
.> z SPEAKER@
W
W
Iy
Jo |

ORANGE

707747
SPEAKER

s Dlac AWM

Figure 18, Projector Pictorial Diagram
(Model 1529 C-Series)

35-36



Yy
* * " ==
WHT. (oM. T18 WHT.I8y WHTHS :
PrO J. B =
s LAMP
MOTOR grn | NOTE D -
I LAMP w6 B %
TRANS. S
AN 2R ES|lE &
> o & :i x @F .
| 2 W ? anivATION ¥ SO S
GRN ay e 2 T SoLERDID B 9‘% = — .
NOTE A ] j7 -—-‘(—ﬂp Q| SRS I o
— , e
LBLK € RED =
i‘ -
LINE CoRD / NOTE € g Y4450 ¢
1 5.5
+—0 FUSE HOL i
‘ b d L__ﬁ?ij“
L 5 0 ANIMATE |Z
) & o EALSIN Y NOTE B
o [=] = o
2Q B3 e A=
. 202
| ROTARY SW. | | ood e PR
20
. &
‘ UL, SPKR, [V
FKR l”IA
NOTES : . 5_8 ol E"’ L
V4 < = N
A - INPUT V?LTAGE: ; ¥ ¥
1592C/CS - 120V, 60Hz NA.NC NS NS
1592CH/CHS - 120V, 50/50Hz | __ _ ___ | );_/L_/L_* RECEPTACLE
B - CAPACITOR: N ’\
1592C/CS - 0.01 MFD :
1592CH/CHS - 0.05 MFD
C - CAPACITOR:
1592C/CS - 7.5 MFD
1592CH/CHS - 10 MFD

D -

LAMP TRANSFORMER:

1592C/CS - P/N 016579
1592CH/CHS - P/N 016625

SCHEMATIC - |

l ]

H

[



YEL

BLK
EXCITER
m LAMP EDGE CONNECTOR
4 H L<_ t. (M)
| d22.; @BEXC.LAM@ FIN
_ GR__YEL ¢ 14.R) |
_ GRN e | 16.¢T) —® EXC[.GRD.PIN
I GRN (e[ 17. (U)
RED < |8. (V)
RE ‘
= 19N NreD - CIRCUIT EOARD
AMPLIFIER. B/N 016530
RED o ol 6.(F)
S5 % o , CLR ¢ ‘;«— 7.(H
Hot ¢ R BLKV 1 ¢¢] 5-(E)
. | L<€ 4.0)

0w o—Eae 10 (L)
1 W o<

O .’Z; S:Lg| ' :(— 8<J)
A g PP Bur ] I.(K
L R VA TN

ORG (¢l 18. (5)
BLY (13 .(P)

e : ORG.
=, }J;_ PHOTQ 3. ¢c)
| S RER, 1¢¢] 2. (R)
LE ";}j"“
¢ 21.(Y)
¢ 20.(X)

TIC - 1592 C/CS/CH/CHS




" N
o 0£9910 N/d 49131 |duy t0) weabeig D131eWdYDS *g| =anbi 4
— —
o - JOLJI3INNOD 3903 NO STUNIWYIL 01 aNOd
o -534400 G4v08 "D°d JO SANI YOLD3INNOD LV SY3ILL13T aNV SY3IGWNN (¢)
RS . . .
o ("v'D°¥) 18LL0L N/d ONY G3L1vD1GNI 3SIMY3IHLO SSTINN SAVIVAOED IW NI SIINVLIIVAYD T1v (2)
o -~ |08/L0/ N/d 34V SO OGNV %D 404 SYlvd JLYNY3ILIV SO ONV #0 ]
BN WY SY ' d3YIVd AYVINIWITdWOD ¥V €0 ANV 20 SHOLSISNVYL (%) Q3LVOIANT 3ISIMIIHIO SSIINA W4 NOGdVD "M Z/1 SYOLSISIY 11V (1)
owmnm .
n— *S310N
o
= wv
- m M\ﬂv..ruw,umm ‘BWIAX WImod
Lo
m == 89iL0L otozy T
. . 4
annoud “ B . Asfoost g0 T, olmer 4T 1 2336 Hwdx Bimod
1N41No < ®1LOL ]
ASE/o0s) ¢y S oLmey | sa
2035 WIX d3ImOd
P P oy 'veq NI
3 m ‘anno3o xutu‘.m@ ) x\O‘«W GNEY BOLOW namo1g
VML awe B3liowa . Bosa ..n.. m
2 850001 [aetidal L e P
R XS A0cs € *ww:v % .
VWA— T k w,m IR o5r €a ot 103 BRaX mamod
zoa..._mi N IS [T YA 4 id
Lo SYLOOI olz W;ﬁ -
3 |3 513 Shy e 2 2 g SorrhE Ty VoS aviax wamod
5 < S Ne <
mwu MH_WW MNM OhJﬂv- 4
~ m.n.. = asbool R4 {.N/ BALOW AIMOIG
T S
0\ wm-.maw Jt . 3 ‘ana
Dy RS o | 7
By | e ok % gz TER i 1205
23 B AAT lfww 3 uwwn m.w pooyszon ) RS woLy 928 | oy
mu orBe8 82 a FZAE e +11 195VY o> MAm coLeh Ao
. S { LI Z/\ o0 F +
P:BPDOJ WW 4 “ //‘/m )
gh R0LEY R 5| B
v * 3<s . *$H G M RO LP +
%S ovl M2 K - »— °23 sy .No 1% Lnan!
P //mjm coLey ©d 12 w;m ¥9%00i 1 peSfl ‘> T
soczor( 1) cereb A) | ¥o8 zoLe L 19%Ly
9T ’ o m 1905NY . To
£lg OIS, o 0 3
B - Bt wl 3
= S ﬁ‘
P2 fw : W .m M m
£, LIy 60 ° ko . :
w2 e 13 ¥ W,
L g JNH merﬁ_ % W - LV/ W.. m;ﬂ,
o o5\ loro 55 MZ OIS MM ] 3¢ 43 &8 T F§ §
12€0y 3 R R A 5, oo -
4 85 38 2 %8¢ ¢
fr zz 5§ 3 B F
m M 3 S ¢ % W s 2
1 rrT iR ocE o
& 5% 25 ° °3 7

37-38




N
o o
owmn
——
(8]
W~
20
[eFe)
o N
a —
®@ -
Quwn
Z
>umn
O
wv)
Qwn
=1
)
—Q
L Q
=

SERVICE MANUAL NO. 74404

S61/L/0 N/d 22131 dwy 1oj weabeig o11ewsyss “yei 2.unb 4

TQ4SN ONI39 MOLIINNOD 3903 NO SYIDWNN

TYNIWYIL OL ONOJSIHO0T SONI YOLIINNOD OYVOE Lv SYILL3T ANV SY3BWN ()
CQILYITANY ISIMIIHLO SSTINM SAVIVIONIIW NI SIINVLIOVIVI TT1v (£}
TEILVILANE ISIMYIHLO SSITHN %O LT LIVM 2/1 SHOLSISH Tv (2)
947604 3 SLT6OL N/d dv SD OGNV 4D ¥O4 Syivd ILWNYILTY  “SD ONV 4D
SHOLSISNYYL JHY SV 03| vd-AYVINIHETIWO) WY €D ONV 2D SHOLSISNWL (1)
TSILON
U\ﬂv,‘_.u&.uum "BWEX MImod
¢ ) mﬂww_ro_. N oLoZY
A [ =
< 0% 9> T, PYPEY 1o TS mkaxX wamod
‘annoas (nano € - - -
2iLoL
‘A5E70081 23 ML o2y’ 'sd ~
P 3 203G BWEX BIMOd
2 oLmzy 1 ¥9d (/0
E SLIGH (1)
3 vm, AMnoas mntu:r@\ ' RE x_\m«w ANBO HOLOW mamoTd
ad Avt maliora oS 238
< - - 23
MAvM 858001 MK eSSy roviy uay s 2Ye
AR X5 A0GS 41 - &
I AN : —p B mas o e
k u.m d A ﬂ} @17 !DR% 23X mdanod
m,.,.h T »
CEEIY 22 ooy 7 80
—l. < ola oﬁ o~
L | — = At
Pl o _ n 3,4 #<o Ve SEILE ) o | 2a% “artd” =3MMod
s\ 7 Sl gl o518 g
Mv m_.\ VO JN{I‘ mU Pl h Vﬂh’i(
swu .&Nu g3+ otozy P10
b Mm._ - 7160 £ )\_NL zolow 23M01g
%5 0% 7ia
* Pﬂ\
ﬁy mm.m.%@r 1 \ ) ANy
>,
& ) %
= ¥ m S0Lby g N 4 ﬂﬁsmw\“ R y& 900!
Q p ro-erveoL o o Q6 S A 0o %1 Y6t MR
¢ AAA HAE 35Sy lo 2 hoos 124
(2 %5 9L LA AR & glde % i AL ¥ oLy 2z
Ko i S R I SRF 3y 1957y 91D 8 6o260, 19RLy
8 e & w P o] il® a0s/A o
< 3 25 ¥ N s 162 BS5bOW
) < ° %] d T v IaP
B Lnaino < ~ /@u. E
5318 5|
m.q. ) itit4 3
L ¥ +{8 m_.fm
3 028 Wl <
%S cvz A pe] » &3] >3 1NdNt
. » <
ovBde TA:.E uo?‘vrm_o 12 3 m 90001 a A0S/ 1D A -
M 2€160L ] =%y
6160, ; - r IcLeY £
* SONLS GEERL (| X O 3 105N ! T
1 z 0 25) n I
3 ml G .
. I".m ¥l 3
: kK g
Mu = |6
n? o 5 | b | o
xg r [ /w ko[ [* -
) - = d 2 45 § 8 35 ¢
= 3 2 8 §
3 2 ¢ zz ¢+ £ & 2
TR iL 3583
o0 a3 o Qo
<2 ¢ 23 % 5%
iz 5 3% . 53 8
e y8 8¢ L o~ @
4 re ER A A <
c e 8 4 o8B =
_H 3] ﬂ - o £

384




DOLVSISEIA LUIH ANV
YL AILEISNYVAL 240
SIOVSYNS ONILYA OL

©000-100-¢-82 D34S

Hpg)annoawoo ||}
FUNIHL Aiddb [

T erz260l

2E160L

e Al
0L

T DINITY

MYWNIIHL 40 SIDUVSANS
23NN QL 3 Saapia

JO IS ANE YZULNO OL
( {LB6xD3JISHPE)

IAISIHAY AddY

LG52LL0

LD FOLINWAYI p 3LV Id vIIMLIE

(LR64' D34S H p 8)FMEIHAY AVdd Y

388



NUMERICAL INDEX OF PARTS

PAR’
NO.

3163¢%

3165¢
3166¢
31671
31673
31674
31675
31928
31953
31937
31976
31977
3197¢&
3245¢

PART FIG. & PART FIG. & PART FIG. & PART FIG. &
NO. INDEX NO. NO. INDEX NO. NO. INDEX NO.. NO. INDEX NO.

09702 12-21A 014596 6-10 043384 15-17 31020 1-9K, 10-4,

09710 13-13 014616 7-22 072848 3-11, 3-18 11-62, 13-2

09711 13-15 014667 8-32 077144 3-47 31029  4-5, 13-17,

09712 12-24 014947 4-2 077145 1-13E 13-26

09728  13-23 014948 4-28, 7- 1953 4-22 31031 13-25

09789  11-28 015051 3-38 8179 6-27 31035 13-14

09807 2-2 015503 6-36 8180 1-13B 31036  13-7F

09826  9-24 015508 9-7 17639  11-22, 11-30, 31037 12-8

09828  9-17 015509 1-17, 9- - 13-7B 31038 7-7, 8-17,

09832 9-15H 015512 6-35 17676  9-25, 11-12 10-36

09834 9-15C 015569 9-23 19010 2-8 31042  10-24

09835 9-15D 015664 3-35 19037  3-5, 3:10A 31048 13-3

09838  9-15J 015919 4-14 19327  3-1 31049  10-31, 11-64

09870  13-7 015921 3-29A 20808  9-1, 10-6, 31078  13-28

09885 13-7L 015922 3-29 11-59, 12-30 31081  13-24D i

09886  13-7G 015924 11-21 21238  11-50, 11-53 31083  13-24A

011212 11-41 016221 1-9 21736  6-40, 13-16 31092 10-5B

011214 11-43 016263 4-29, 8- 24047  8-4 31093  10-5L

011218 11-35 016313 11-11F 24831 3-14A 31095 10-5H

011219 11-58 016314 11-11 24852 12-37 31135 14-7 -

011221 11-23 016356 1-13 25368  2-10 31143  12-4A

011233 11-31 016371 1-13 26126  1-9N 31145 13-19

011235 12-17 016391 13-31 30162  13-5 31147  13-21

011236 12-21 016392 13-31 30163  9-3, 9-15A, 31148  13-22

011248 11-63 016394 4-16 13-24C 31149  13-20

011249 11-54 016420 1-9 30164  11-1, 11-46D, 31153  12-4C

011250 11-56 016434 3-25 11-47 31236  7-21, 8-25

011886 12-12 016495 3-31 30211 4-6 31239  7-19, 8-22 |

012126 10-13 016507 1-1, 15- 30801  12-27 31241  7-17, 8-21 |

012132 14-10 016508 15-8 30804  9-15E, 9-29, 31243  4-37, 7-18 {

012133 11-46G 016527 1-1 10-5G, 10-5K, 31245  5-22, 7-15, i

012134 11-46F 016530 6-20 13-9 8-19

012332 10-16C 016534 1-9G 30807  1-114, 10-9, 31247  7-4, 8-6

012666 13-24 016544 1-9G 11-37, 12-33 31265 3-28

013917 12-23 016546 8-7 30808  1-12A, 2-13, 31359  7-5D

013919 13-24 016578 9-7C 6-17, 11-49 31396  12-31

013922 11-29 016579 3-10 30809  2-7A, 3-16, 31397  13-1

013935 9-15 016580 3-4 3-33, 4-26, 31399  13-7D

013946 10-19 016582 3-29 6-37, 12-3, 31400 13-18

013962 11-46 016585 4-30 12-5 31403 13-7C

014510 10-12 016586 4-40, 9- 30810  3-17, 6-34 31405 13-7A

014526 4-11C 016590 6-18 30811 6-19 31407  12-4D

014527 4-11 016607 3-31 30815  3-9, 3-13 31413  11-17

014529 4-25D 016608 3-25 30816  6-30 31451  11-33A, 13-7J

014530 4-25 016609 2-7 30817  3-9A, 12-22 31456  13-7E

014532 9-21 016610 2-6 30822  3-15 31474 11-54B

014536  10-17 016613 6-25 30879  7-1, 8-1 31489  3-46

)14538  3-21 016619 2-7 131001 12-20 31491 4-36

)14539  5-13 016621 3-14 31003 12-17B 31536  10-38

)14547 5-18 016625 3-10 31005 12-7 31551  10-16A, 11-15,

)14549  12-4 016651 2-15 31006  13-29 11-20, 11-40,

)14554 9-31 016815 1-13E 31007  13-12 11-60

)14562 10-16 016840 10-5 31009 13-8 31555  11-32, 11-54A

)14573  3-34 016841 10-5M 31011 12-17A 31557  12-16

14575  2-15 016947 3-29 31015 4-25B, 10-14 31561  6-29, 15-3

1457¢ 10_5N 016948 15-1 31017  7-12,.10-18, 3:292  4-35

14574 25 016952 7-5D 10-21 31630 9-14

114595 6-10D 020240 9-11 31019  10-3 31636  9-18

33283
33300
33347
33383
33837
34053
34101
34766
54787
| 34797
34822
34823
34859
34861
34874
34878

3487¢
34884
34589
34892
34897
35066
35164
35814
| 355190
| 35820
| 35822
35823
35830
35834
35837
35838
35840
35846
35850
35874
35910
36013
| 36014
| 36015
36016
36027
36026
36038
36039




FILMOSOUNé)PROJECTORS

MODELS 1585, 1580, 1592

PART FIG. & PART FIG. & PART FIG. & PART FIG. &
NO. INDEX NO. NO. INDEX NO. NO. INDEX NO. NO. INDEX NO.
31638 9-16 36042  13-27 44224  10-25 44511  9-28
31659 9-15F 36044 11-51 44226 2-7B 44512  4-34
31669  9-22 36047 11-54E 44261 12-2 44513  11-44
31671 9-13 36048 12-25 44204  5-24 44514  5-20
31673 - 9-12 36061 11-6, 11-11A 44237  5-27 44515 5-8
31674 9-15B 36064 14-2 44298 2-7D 44516 5-4
31675 9-30 36065 13-30 442¢9°  10-35A 44526 5-23
31928  10-15 36075 14-9 44312 4-12, 4-19 44532  6-31
31953 1-13A 36078 14-4 44313  4-27 44533  6-43
't 31957  10-1, 10-2 36081 10-29 44317  4-13 44535 6-8, 10-37
| 31976 13-4 36082 11-2 44321  10-32 44536 3-34A
31977 11-61, 13-6 36083  4-21, 4-25A 44325  12-36 44537  4-24
31978  14-1, 14-8 36094 9-6 44327  12-34 44544  10-40
32456 9-7A 36099  11-54D 44328  3-47B 44545  10-8
33285  3-45 36533  3-43, 5-2, 44329  12-4 44546  10-33
| 33300 12-3A 5-6 44322  3-10C, 3-14C 44586  3-41
| 83347  11-27, 11-55 36662 12-6 44333  3-10D, 3-14D 44587 2-7F
33385 7-16, 8-20 36667 12-29 443238 11-11B 44596  10-39
| 33837  9-26 36668  9-20, 12-19 44339 6-10B 44597  11-4A
' 34053 15-20 36763  3-42, 5-1, 44343 11-11E 45083  1-1C, 15-4
34101 &-15, 3-23 5-5, 11-42, 44348  5-28 45087  1-9J
34766  6-28 13-11 44386  3-30 45102  2-6A, 15-7
34787 9-5 36764 7-8, 8-13, 44359  11-9 45575  3-44
134797  12-10 8-26, 10-34 44361  11-8 45577  7-9
34822  6-42 36765 7-8A, 9-19 44364  6-9 45578  7-9A
34823 12-4B 36769  2-1, 7-5A, 44367  8-27 45579  7-10
34859 7-3 13-24A 44370  4-4, 4-11B 45580  8-11
34861 4-3 36770  12-1 44371 4-9 45581  4-8, 4-33
34874 §-3 36771  10-11 44372  4-23 45598  3-2
| 34878 10-26, 11-45, 36801 11-52 44373  4-25C 45675  3-2
11-57 36999  10-28 44376  3-22 45676  3-6, 3-10B
34879  10-26 37293  14-6 44377  3-19 45682  8-2
34884 9-8 37295  14-5 44378  10-7 45683  8-16
34889 6-26 37296  14-3 44381  10-35 45684 8-12.
34892  9-9 37302  11-46E 44388  10-16D 45685 8-14
34897 10-5E 37303 11-46B 44395  5-7 45687 10-5D
35066 11-11D 37304 11-46C 44407  7-20 45688  10-5A
35164  15-13 39092  4-7 44412 8-24 45692  2-7C
35814  10-27 39787 4-38 44417  10-23 45695 '3-38
1 35819  10-5F 39789 9-15G 44420  9-27 46464  12-11
35820 11-34 41307 12-18 44422  12-26 46484  3-6, 3-10B
35822  11-16 41308  12-9 44424  5-12 46524  1-5A, 6-13,
35823  9-4 41309 12-9 44427  5-14 47137  4-10
35830  10-30 41317 13-7H 44423  5-15 47203 1-9D
35834  11-18 41318 13-7K 44430 5-19 47408 5-26
35837  12-28 41319  13-24B 44433  3-27 47431 2-12
35838  11-14 41320 9-31B 44437  6-10C 47974  2-3A, 6-21 .
35840 11-48 41321  9-31A 44440  6-7 48052 1-9B
35846 11-24 41323  3-28 44457  3-27 48053 2-6C
35850 11-19 41330 11-11C 44458  3-27 48055 1-7
35874 11-13 41342 11-36 44459  3-23 48058 1-2
35910 10-20 41377 12-35 44461 1-18 48063 1-9C
36013  12-14 42244  13-10 44462  6-32 48064 1-10
|36014 12-15 42392  3-40 44467  3-35A, 3-36 48065 2-7G
36015  12-13 42453  4-39 44469  11-7 48066 2-7G
36018 11-26 43288 9-2 44488  12-2 48067 6-11
36027 11-54C 43878  2-9 44489  3-27 48069  6-16
36028 11-54F 44173  1-13F 44490  1-18 48070 6-38
36038 §-5 44205 13-17, 13-26 44492  3-3A 48071 6-39
36039 13-30 44223  2-12 44507  4-31 48072  6-44

39-40




PART FIG. & PART FIG. &

NO. INDEX NO. NO. INDEX NO.
48073  6-41 700816 15-3A
48074  6-25A 706678 15-25
48075 6-25B 707075 2-14
48076 6-25C 707077 1-14
48077  6-25D 707081 1-13C
48078  6-23 707110 4-18
48079 1-10 707111 7-14
48080 1-10 707112 4-17
48088  6-25E 707114 1-15
48089 6-25F 707115 1-15
48176 5-3 707116 2-16
48177 12-32 707117 10-5J
48191 1-5 707118 1-1A
48610 3-24 | 707136 8-18
48625 3-35C i 707162 10-10
48630 4-41 707183 1-9F
48938 11-5 707195 1-4
48939 11-4 707211 12-21R
49094  15-10 707229 1-16
49275 1-6A 707231 1-16
49282 1-1E 707276 6-2
49283 1-1D 707412 15-2
49284 1-1F, 15-6 | 707414 15-15
49532  8-31 [ 707416 15-18
49637 2-3,2-4 [ 707449 1-9A
49638  1-3, 1-8§ | 707459 15-12
49696 7-2 | 707470 3-8A
49744  15-16 [707716  2-11
49747  15-9 | 707745 3-8
49932  9-10 I 707746 3-7
49945  3-38 I 707747 2-6B
49979  11-10 707751 15-5
49980 11-38 707767 15-11
49982  1-13D 707769 15-23
49986  6-4 707770 15-24
49992 2-7TH 708200 6-3
§0408  3-20, 3-26 708214 6-45
82946 2-TE 708237 6-1
£3663 11-33 708246 1-6
87129  1-19, 6-14 708470 3-27
88672  3-34B | 708629 1-5
97509 11-3 708640 10-14A
09828  11-46A 709040 2-11A, 5-9
200508 12-4EF 709107 3-31
300797 6-33 709215 6-5
303541 11-25 709218 2-5
308638 3-32 765449 5-16, 6-10A,
434684 15-21 8-10, 10-22
436895 15-19 765460 1-1B
437724 15-22 766395 6-15, 6-22,
600736 3-35B, 3-37 6-24
600970 3-14B 766220 1-6
600987 9-7B 766693 1-16D
602339 9-31C
603292 1-9E
700103 3-47A
700639 10-16B
700672 7-13, 8-8,

8-29

700710 5-17, 5-21
700735 3-3




	filmtechpage.pdf
	ADOBE_DISCLAIMER_2005.pdf
	NEUTRONIC PLATTER procedure 1027031.pdf
	NEUTRONIC PLATTER
	FIRST SET UP
	ADJUSTING PAYOUT HEAD
	ADJUSTING PODS
	Mechanical Adjustments
	The purpose of this set up is get the photocell (optical sen
	- Zone A: in this zone the micro switch A is pressed and the
	board because this; the motor should be stopped (if the boar
	- Zone B: this is the area where the motor is running, the m
	Properly speed of the motor. In this area the arm of the POD
	the off position and the end position  where the motor will 
	When the arm move from the off position (in about 2 to 5 deg
	and the motor will start be spinning at the maximum speed, i
	the angle the speed will decrease until finally stop, when t
	Degrees
	- Zone C: This is a security zone for the speed control, in 
	range the motor will be stopped by end-control micro switch 
	- Zone D: The motor will be stopped in this area, the purpos
	possible over speed cause by inertia of the plate
	Procedure
	1. Adjust the reflective element in the CAM in the way that 
	approximately with the surface of the sensor.
	2. Adjust the switch A, to be free when the arm had move for








